
Cannabinoid Hyperemesis Syndrome (CHS) Clinical Algorithm

PEDIATRIC EMERGENCY MEDICINE EVIDENCE-BASED PATHWAY

(C) BCH Emergency Department

Definition: a condition caused by 
cannabis use that leads to recurrent 
and severe episodes of nausea, 
vomiting, dehydration, and abdominal 
pain with frequent visits to the 
emergency department.

1 Rome IV criteria (all 
must be present; fulfilled 
for last 3 mo, w/ sx onset 
at least 6 mo before dx): 
- Stereotypical episodic 

vomiting resembling CVS 
in terms of onset, 
duration, and frequency 

- Presentation after 
prolonged excessive 
cannabis use 

- Relief of vomiting 
episodes by sustained 
cessation of cannabis 
use 

*May be associated with 
pathologic bathing behavior 
(prolonged hot baths or 
showers)

Inclusion Criteria 
- Adolescent patients ? 40 kg

Exclusion Criteria 
- Pregnancy 
- < 40 kg  
- Congenital long QTc

Key measures 
- ECG (prior to Haloperidol) 
- Documented reevaluation 

after every intervention 
- Pain 
- Nausea

3 Application of capsaicin 
(0.075%) cream: 
- Prioritize regions patient 

identifies where hot water 
relieves sx, if any. 

- Advise patient of potential 
initial discomfort and rapid 
mimic of hot showers. 

- Avoid application near face, 
eyes, genitourinary region, 
and other areas of sensitive 
skin. 

- Do not apply to broken skin. 
- Do not use occlusive 

dressings over applied 
capsaicin. 

- Use gloves and wash hands 
after application. 

- Discontinue capsaicin as 
adjunct treatment upon skin 
irritation. Remove with milk.

2 Differential dx: 
- CNS 
- Pregnancy 
- STI complications 
- Metabolic 
- GI 
- Hepatobiliary 
- Renal 
- Endocrine 
- Eating disorders 
- Psychiatric disorders

Labs: 
- CMP 
- Lipase 
- Phosphate 
- CBC 
- Urine tox screen 
- Urinalysis 
- ECG 
- Blood gas, lactate 

(as needed)
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Disclaimer: This algorithm functions as a guideline for clinical care 
under the direction of pediatric emergency medicine attendings.

Patient presents with recurrent 
episodes of nausea or vomiting 

and abdominal pain.

H&P

High 
suspicion for 

CHS?
See Rome IV 

criteria.1

Yes

- Start IV fluids. 
- Obtain ECG. 
- Consider gastric 

acid suppression.

No
Work up as 

indicated (see 
ddx list2).

Is QTc
prolonged?

Yes
Use capsaicin 
and alternative

therapies.

Topical capsaicin3: 
- May be used as 

first-line. 
- May be used with 

Haloperidol.

No

Administer 2.5mg 
Haloperidol.

Alternate with
diphenhydramine 
25-50mg IV q6h.

If initial QTc<460 
msec, proceed with 

Haloperidol 
administration. 

If QTc?460 msec, 
patient is not a good 

candidate for IV 
Haloperidol.

First dose
Haloperidol
effective?

Yes

Discharge home.

No
Repeat dose of 2.5mg 
Haloperidol (q1h, max 
5mg) and/or capsaicin.

Haloperidol 
and/or capsaicin 

effective?

Yes

No

Consider alternative therapies: 
- Diphenhydramine 25-50 mg PO/IV 

q6h 
- Lorazepam 1 mg IV q6h prn 

If no prolonged QTc: 
- Metoclopramide: 10 mg IV as single 

dose OR 10 mg PO q6h prn 
- Ondansetron 4-8 mg IV/PO/ODT

Admit patient.

See inpatient 
clinical pathway.

Provide resources
for assistance with
cannabis cessation.

Predisposing factors for 
prolonged QTc (no absolute 
contraindications; use clinical 
judgment): 
Drug Related: 
- Antiarrhythmics: amiodarone, 

sotalol 
- Antibiotics: azithromycin, 

ciprofloxacin, levofloxacin, 
erythromycin, moxifloxacin 

- Antidepressants: citalopram, 
escitalopram 

- Antiemetic: Ondansetron 
- Antifungal: fluconazole 
- Antipsychotic: haloperidol 
- Opiate: methadone 

Other: 
- Older age 
- Female gender 
- Heart disease 
- Arrhythmias 
- Renal or hepatic impairment 
- Genetic predisposition to QT 

prolongation 
- Electrolyte abnormalities: 

hypokalemia, 
hypomagnesemia

Integrative Medicine 
options: 
- Sea-band 
- Aromatherapy (lavender 

or mandarin essential 
oils)

SW/Psychiatry referral resources: 
Adolescent Medicine 
Youth Outpatient Substance Use Program (YOSUP) - 
https://youthsubstanceuse.ucsf.edu

Consider consultation with: 
- GI 
- Pain management 
- Integrative Medicine (ask 

patient or guardian at 
admission if interested) 

- Social Work

For questions, reach out to:
James Naprawa, MD

Pathway approved by P&T Committee and
BCH Oakland Cardiology.

https://youthsubstanceuse.ucsf.edu
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